charawood

iNeYsTRiAl

Woodworking machinery at its best!

12” PLANER THICKNESSER
OPERATING INSTRUCTIONS

MODEL: W585

REQUIRES
A 16 AMP
SUPPLY

Charnwood, Cedar Court, Walker Road, Bardon Hill, Leicestershire,
LE67 1TU
Tel. 01530 516926 Fax. 01530 516929
email; sales@charnwood.net website; www.charnwood.net



PARTS DIAGRAM




17




18




(Optional Accessory,

TV AL /
——

- I!
|-|

Ul o
|

945

—




PARTS LIST:

NO. | DESCRIPTION QTY | NO. | DESCRIPTION QTY
1 Right and left support plate | 2 42 | blade 4

2 Motor plate TR 43 spring B
3 Defend plate i .2 44 | Dustchute - ek
4 Side plate 1 |48 screw SN
5 Nylon bush 11 49 Thicknessing table assembly | 1
6 Support plate 11 50 | Lifting tube B d 1
7 - | Support axis J1e. 51 Lifting tube bracket i b
8 Adjusting bolt Ltk 52 | Worm base §

9 | HexnutM8 )2 53 Gear assembly il B8 B
10 | Locking bolt S 54 Oriented bar G )2
11 | Rubber support a4 55 Locking block R
12 | Right cutter block support - *| 1 56 | Locking plate : E
13 | Left cutter block support | 1 57 | Locking bar assembly 158
14 | Right adjusting bracket |1 |58 | Hand wheel B
15 | Leftadjustingbracket |1 |59 [“C’ring e
16 | Locking block 2l 60 pointer - ; 1
17 | Locking block e 61 Depth scale B b}
18 | Outfeed table a1 62 Oriented bush 13
19 | Infeed tabley 1 |63 | Thicknessing table BT
20 | Adjusting axle sl2 64 | Limiting plate f]
21 | Metal plate 120 1765 Limiting plate e
22 Locking handle assembly 2 66 Gear box 1

23 | Eccentric bush 2 67 Gear 1
25 | Kick block 15 68 Guide screw 11

26 | Axis axle 1 69 | Cearaxle 1
27 Support axle 2 70 bush B
28 | Hex nut M12 4 71 Locking ring | s
30 | Scale 1 72 | Locking handle E
31 | Adjusting wheel 1 73 | Locking block : qBE
32 Ordering plate 1 74 Control handle assembly: 1

33 scale ; I 75 Sprocket assembly 1
35 Hex blot M12X70 2 76 Wheel assembly 1

36 | Cutter block assembly 1 77 | Adjusting wheel assembly | 1
37 Ball bearing bush 2 78 bush 1

38 | Cutter block pulley 1 79 bush 1
39 Protective plate 1 80 sprocket 2
40 Cutter block 1 81 Driving roller 1

41 Blade locking block 4 82 Pressing roller 1

20




NO. DESCRIPTION QTY | NO. | DESCRIPTION QTY
83 Bush 4 124 | Plastic insert 2
84 Spring 4 125 Switch mounting plate 1
85 Spring 1 126 | microswitch 1
86 Connecting plate 1 128 Spring 2
87 Control handle 1 129 Hex bolt MBX30 4
28 bush 1 131 Handle assembly 1
89 Sprocket 1 132 | Hand wheel 1
90 Chain wheel 1 500 | Pin3.2X30 2
91 Friction wheel assemble 1 501 Socket cap screw M10X16 1
92 Chain wheel 1 502 | Washer ¢10 2
93 Friction wheel 1 505 Hex nut M10 8
94 Plate 1 506 | Screw M5X12 5
95 Spring - 1 507 | Screw M3X135 4
97 Guiding fence assemble 1 508 Hex bolt M3X18 4
o8 Cutter block protective fence | 1 509 | Hex nut M3 20
99 Fence plate 1 510 Washer &5 4
100 Supporting bracket 1 511 Washer ¢ 8 14
101 Guiding plate | 512 Socket cap screw M8X25 4
102 Right metal plate 1 513 | Spring washer$ 8 22
103 Left metal plate 1 514 | Socket cap screw M10X25 4
104 Connecting plate 1 515 | Spring washer ¢ 10 11
105 | Protective plate 2 516 | Socket cap screw M10X40 2
106 Left sliding plate 1 517 | Pin ABX30 2
107 Right sliding plate | 518 Socket cap screw M6X35 4
108 handle 1 5¥9 | Hex bolt M8X12 2
109 Bolt 2 520 | Socket cap screw M6X16 |
110 | Protective cover 1 521 | Hex nut M16 4
1ni Switch fixing plate 1 523 | “Crring ¢ 15 4
112 Locating bar 1 525 .| Pin$5X16 1
113 Locating bar 1 526 Screw M6X16 20
114 Motor pulley 1 527 | Pin$BX10 2
115 U-shaped metal tube 1 528 | Screw M4X6 2
116 Locking handle 1 529 | Square bolt 2
117 Long locking handle 1 530 - | Self-center bearing 2
118 Short locking handle 1 531 | Key 8X20 1
119 Angle iron 1 532 “*C” ring ¢ 30 1
120 Support plate | 533 “C” ring ¢ 62 4
121 Protective plate 1 534 Set screw M6X10 3
122 U-shaped bracket 1 535 | Socket cap screw MBX30 8
123 Locking plate 1 536 | Screw M5X12 2

21




NO. | DESCRIPTION QTY | NO. | DESCRIPTION QTY
537 Spring washer ¢ 5 13 582 | Ball bearing 1
538 Screw M6X25 3 583 | Pin axis 1
539 Hex bolt M6X15 6 586 | V-belt 2
540 Hex nut M6 12 587 | Washer 10 2
541 Screw M3X10 {2 | 588 | Socketcap screw M6X16 4
542 Rubber cylinder ‘2 | 589 | Hex bolt M5X40 1
544 | Anti-vibration washer 1 500 | Screw M5X40 4
545 Socket cap screw M10X16 | 6 591 | Square nut M8 4
546 Socket cap screw M8X30 | 8 592 | Nut M5 4
547 Set screw M8X10 1 595 | Hex bolt M8X16 4
548 Set screw MBX25 4 396 | Socket cap screw M6X10 6
549 Socket cap screw M6X40 1 . | 597 | Screw M5X$§ 2
550 Screw M5X 16 2 | 598 | Washerd5 i L
551 Screw M4X6 - 20171599 Motor. -~ 1
552 Hexnut M12 |2 | 600 |Chang-over handle - 1z
553 { HexnutMé6 |2 | 601 |Rivetd3Xs o B 25
554 | Key 5X16 Sl | 605 | Hexbolt M8X25 |4
555 | Lubricating injection hole 1 | 606 | Hex bolt M6X45 e
556 Seal " FER el 607 | Bolt M6X45 1
557 | Ball bearin® 2 | 608 | Screw M5X45 2
558 Ball bearing 2 612 | Pin4X15 s 1:
559 Hex bolt M6X65 2 613 | Socket cap screw M6X18 2
560 Hex nut M10 6 614 | “Crringd6 2
561 Pin ¢ 5X30 1 615 | Top hex nut M6 1
562 | “C”ring b 10 1 616 | Screw M5X8 2
563 “C” ring $ 18 1 617 | Hex nut M12 1
564 Screw M5X16 12 619 | handle 1
565 Bolt 4 620 | Pin 6X20 1
566 Socket cap screw M8X80 1 621 | Safety cover 1
567 Pin axis 700 | Base assembly 1
568 Hex nut M8 4 701 | Planning table assembly

569 | chain 11 702 | Cutter block assembly

570 chain 1 703 | Thicknessjng table assembly

5711 | chain 1 704 | Thicknessing clutch assembly

573 Axle bush B 705 | Extraction system assembly

574 key 5X20 2 706 | Fence assembly

575 Handle 1 707 Protective cover assembly

577 Bush bearing 1

578 Screw M6X10 4

580 | Screw cap screw M6X12 4

581 Wheel rubber belt 2

22



(Optional Accessory)

23

NO. | DESCRIPTION QTY [ NO. | DESCRIPTION QTY

901 Rocker 1 902 Erection shaft 1

203 Locking handle 1 904 Pin 4X30 1

905 | Clamp base 1 |96 | Eccentricity ring 1

907 | Hand pole 1 ] 908 | Sheath ) 1

209 Spring | 910 Global pole aE

911 sheath 1 912 Control pole _—

913 | Shafi 1 |914 | Pressblock 1

915 | Pin4X25 1 |916 | HexnutMil4 1

917 | Arthrosis baring |1 |e18 | Hexbott Msx2s y T

919 | Spring washer 8 4 |920 | Washer8 4

921 Worktable . |1 922 Travel position axis |2 |

923 | Setscrew M8X20 4 [924 |HexnutMs & ]

925 | Sliding shaft 2 |926 | Fixing shaft 2 |

927 | HexnutMI12 1 |928 | Spring washer 12 3|

929 | Handle I |930 |sidingbracket [j |

931 | Adjustingring 1 |932 | Limited plate .

933 Hex'bolt M6X60 2 934 Spring washer 6 g

935 | Spring washer8 4 |93 1

937 Hex socket cap screw M8X20 | 4 938 Hex socket cap WMﬁX_ﬁ_ _
(939 | Lacking handle L1 ]940 | Locking pole .

941 | Cuniform block 1 |942 |Base FH

943 : 944 | Set screw M6X20 2

945 | Big washer 6 1 | 946 | Hex socket cap screw M6X12 | 1

947 | Hex'socket cap screw M6X20 |2 [1948 | Spring washer 6 2

949 ‘a‘ﬁsh:r 6 2 ﬁﬁo Angle support A F

951 | Hex nut M14 1 |952 | HexnutMio 2

953 | “C”ring 10 4 954 | “C"ring 18 1

955 | Gedr shaft 1 |956 |Crankassemble |

957 | Gear box 1 958 | bush |5

959 | Pin 5X20 1 960 Gear 1

961 | bearing 1 962 bush 1

963 | Pin 5X25 1 |964 | Liftbracket a 4

965 | Screw shaft 1 |966 | SetscrewMsX15s 2

967 | Bush 1 1968 | Setscrew M8X10 2 |




